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Lithium cell or battery test summary in accordance with sub-section 38.3 of Manual

of Tests and Criteria

Product Name

B

Lithium ion Cell
B EL

Sample Model

\ 75400
i ok ey

Basic parameter

EAZH

Lithium ion Cell
B EL

Product Type

3.7V, 140mAh ;
FE KA

Rated Energy
HEeE

Lithium Content

0.518Wh
s

Sample Mass

HaER

Sample Physical
description

FE BT

Silver, Prismatic, Solid

3.5
S B, BET, Bk

Client
e it

Huizhou Recovery Energy Co., Ltd
BN ERGREERAE

Client Address
ZHE /7 bt

Floor 5, Xinmin Road, Xinle Industry Zone, Maan Town, Huicheng District, Huizhou
City, Guangdong Province, China
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Manufacturer

il v

Huizhou Recovery Energy Co., Ltd
BN B AERERAE

Manufacturer
Address

L PETEE b

Floor 5, Xinmin Road, Xinle Industry Zone, Maan Town, Huicheng District, Huizhou
City, Guangdong Province, China
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Factory
T

Huizhou Recovery Energy Co., Ltd
BN E A aeIRE R A E

Factory
Address
T) ik

Floor 5, Xinmin Road, Xinle Industry Zone, Maan Town, Huicheng District, Huizhou
City, Guangdong Province, China
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Manufacturer’s
contact
information
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Phone number

. +86-13925279138
ML h S

Email address

LT M4 Mt 2597056262@qgg.com

Website
P bt
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Lithium Battery UN38.3 Test Summary

UN38.3 Test Report Test Date
No. MTi12091206-1B1-R1 g 2019-09-19 ~2019.10.10
UN38.3 Jll sk i 5 AT [H]

Test No. #lid% S Test item #3875 H Conclusion 45
o JEE AL Pass &%

Altitude simulation

N |\
Thermal test i5 & &% Pass &%

Vibration #zzh Pass &%
Shock 47 Pass &%
External short circuit #7355 k& Pass &%

Impact/Crush # i/ Pass &%

Overcharge i1 & 78 B Not Applicable 7~

Forced discharge 72 #I5 H Pass &1%

UNITED NATIONS “Recommendations on the Transport of Dangercus Goods,
Manual of Tests and Criteria® (ST/SG/AC.10/11/Rev.6 Section 38.3)
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Assembled Battery
Description

e J Bt 2 5 B
Test Laboratory Shenzhen Microtest Co., Ltd.

PR = BRI TH G A A B =]
No.102A & 302A, East Block, Hengfang Industrial Park, Xingye Road, Xixiang,

Bac'an District, Shenzhen, Guangdong, P.R.China
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Test Reference

Test Lab’s Address
i S48 S

Test Lab’s Phone
P SEL 5 IR
Test Lab’s Email
P68 52 58 = B A
Test Lab’s Website
PSS 5 W hE

(86-755)88850135

mti@51mti.com

http:/fvww.mtitest.com

Test Summary Project Engineer
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Test Summary

Inspected by H‘E@ wwzr Technical Manager

SR A boreR

Test S

;\as umcrlnzry 2 General Manager
pproved by _};zﬂf%{_, Tie e

LA <

Report No. %45 NCT20017323XB1-4 Page 2 of 2 &2 jdk2 i
Hotline: 400-886-8419 Fax: 86-755-27790922 http:/fwww. nct-testing.cn




